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Loading Test
Report No/Date : 677/22.10.2018

Application No/Date : 499102/22.10.2018

According to your application dated 17.10.2018, loading test was performed on plastic

formworks, using metal plates. Test results are given in the Table 1 and Table 2.

Table 1. Test Result of “ABS Disposable Formwork H5”

Dimensions of

Dimensions of

Maximum Load
Sa;l ;) Ie Sa;lll)ple Sample Plate 5
(mm) (mm) (kN) (kN/m”)
1 AB5 Bispasable: | g0 onpecn 450x450 26,950 | 1331
Formwork H5

Note I: The load-displacement graph of sample and photographs of test setup are given below.
Note 2: Stress calculated by taking into account the plate surface area.
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Table 2. Test Result of “ABS Plus Disposable Formwork”

Sample Sample Dm;ensmns of | Dimensions of Maximum Load
No D ample Plate ;
(mm) (mm) (kN) (KN/m?)
i | ABSPlsDisposable | 10 210 300 D245 1,346 | 286
Formwork

Note I: The load-displacement graph of sample and photographs of test setup are given below.
Note 2: Stress calculated by taking into account the plate surface area.

"ABS Plus Disposable Formwork"

0 10 20 30 40 50 60

Displacement, mm

o

Hasaf Nurl TURKMENOGLU
Res. Asst.

Assoc. Prof. Dr. Ozkan SENGUL
W Vice-Director of Laboratory



